
i42T -, Department of 
noaS-4 Environmental Protecti 

.pr.- 

Monthly Operation Report for Public Water Systems 
J 

that Use Ground Water 
and for Consecutive Public Water Systems that  Treat Their Water 

INSTRUCTIONS: See Page 5. CUP# 2-069-0865N 

I. 

II. 

111. 

IV 

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION 

Water System Information - 
System Name: V i s t a s  PWS Identification No.: 3354773 

*System Owner 
(407) 869-1919 . . .  Name: - t ies, Inc. of Florida Telephone No.: 

Address: 200 p a t h e r s f i e l d  Ave. 
City: Altamo n te  Springs State: F'L Zip Code: 32714 
System Type: B community; 0 non4ransient nonxommunity; 0 non-community; 0 consecutive 

*No. of Service Connections at End of Reporting Month: 

Water Treatment Plant Information 
*Treatment Plant 

; *Total Population Served at End of Reporting Month: 

Name: Utilities, Inc. of Florida Telephone No.: (407) 869-1919 
Address: 200 Weathersfield Ave. 
City: Altamnte sprinqs State: F'L Zip Code: 32714 

*Permitted Maximum Day Capacity of Plant: -73.0 gpd; @Plant Category and Class per Rule 62.699.310(31, F.A.C.: v c 
.Plant Operators: See Page 3. 

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHIYEAR OF ,&A/ /75'r : See Page 2. 

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING 
EPiCHLOROHYDRIN, ANDIOR IRON AND MANGANESE SEOUESTRANT: See Page 4. 

STATEMENT BY LEADlCHlEF WATER TREATMENT PLANT OPERATOR 

1, the undersigned leadlchief operator of the water treatment plant listed in Part I of this form, certify that, to the best of my knowledge and 
belief, the information provided in this report is true and accurate. 

Also, I certify that the following additional operations records applicable to this plant were prepared each day a certified operator staffed or 
visited the plant during the reporting month indicated on this report and that these records will be maintained available for review 111 the Plant 
site for not less than five years: 

records of amounts of chemicals used and chemical feed rates; 
process performance records for coagulationlflocculation (e.g-, source water temperature, pH, turbidity, color, and alkalinity and process 
effluent pH and alkalinity in addition to chemical feed rates); 
process performance records for sedimentation (e.g., process effluent turbidity and sludge volume produced); 
process performance records for filtration (e.g., process effluent turbidity and color, number of filters in service, filtration rates, unit filter 
run volumes, head losses, length of filter runs, frequency of backwash, amount of backwash water used, duration of backwash, and 
backwash rates); 
process performance records for lime-soda ash softening (e.g., source water and process effluent hardness in addition to records for 
coagulationlflocculation, sedimentation, and filtration); 
process performance records for ion exchange softening (e.g., feed and bypass flows, blend rate, and salt and brine used]; 
process performance records for reverse osmosis (e.g., feed, product, and brine flows; feed pressure, temperature, pH, conductivity, and 
turbidity; product pH and conductivity; and brine pH and conductivity); and 
process performance records for electrodialysis (e.~., polarity, feed temperature and total dissolved solids, product conductivity and total 
dissolved solids, dilute flow rate, brine make-up, pressures, and voltslamps). 



M o n t h l y  Operation Report for P u b l i c  Water Systems that Use Ground Water 
’ a d  %r Gonsecutive Public Water Systems that Treat Thelr Water ___ - - - 

) ~ c ~ m * P W S  ldenlificslion Nwntior 3354773  
1 i P a i w r i t  Plant Name v 15 t dS 

II S U M M A R Y  OF D A I L Y  W A T E R  T R E A T M E N T  D A T A  FOR T H E  M O N T H I Y E A R  OF 

TYPe O f  Residual Dlslnfectanf Malntalned in Distribution System Served by Plant 

&$AL / /yy)z 
free chlorine, 0 combined chlorine (chloramine); 

0 chlorine dioxide 

Lowast Rasidual 

mg/L of free available chlorine and notify the Department or the appropriate ACPHU by wire or telephone within 24 hours punuent 
Rule 62-555.350(3/, F.A.C. 

chlorine, immediately increase the chlorine dose and/or flush appropriate portions of (he distribution system until the residml disinfectant 
concentration is at least equivalent to 0.2 mg/L of free available chlorine and notify the Department of rhe appropiate ACPHU by wire Or 

telephone within 24 hours pursuant to Rule 62-555.350(3), F.A C 

’ If at any time the residualdisinfectant concentration in the distribution system drops below rhe equivalent Of 0.2 mg/L Of free availabie 

Page 2 


